GT S Global United Technology Services Co., Ltd.

Report No.: GTS202010000204F02

TEST REPORT

Applicant: Hunan GM innovation technology co.,Ltd

Address of Applicant: No.46 Jiefang East Road,Furong District,Changsha City,Hunan
Province,China

Manufacturer/Factory: Hunan GM innovation technology co.,Ltd

Address of No.46 Jiefang East Road,Furong District,Changsha City,Hunan
Manufacturer/Factory: ~ ProvinceChina
Equipment Under Test (EUT)

Product Name: Vaxis wireless video system

Model No.: Vaxis Atom 500 SDI TX, Vaxis Atom 600 SDI TX
Vaxis Atom 600 KV TX, Vaxis Atom 600 ZV TX
Vaxis Atom 600 DS SDI TX

Trade Mark: N/A

FCC ID: 2AJOF-ATOMS00SDI-TX

Applicable standards: FCC CFR Title 47 Part 15 Subpart E Section 15.407

Date of sample receipt:  September 27, 2020

Date of Test: September 27~ October 26, 2020
Date of report issued: October 28, 2020
Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Laboratory Manager

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver.
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4  Test Summary

Test Item Section in CFR 47 Result

Antenna requirement 15.203 Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.407(a)(3) Pass
Channel Bandwidth 15.407(e) Pass

Power Spectral Density 15.407(a)(3) Pass

Band Edge 15.407(b)(4) Pass

Spurious Emission 15.205/15.209/15.407(b)(4) Pass
Frequency Stability 15.407(g) Pass

Remarks:
1. Pass: The EUT complies with the essential requirements in the standard.
2. Test according to ANSI C63.10:2013.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (1)
Radiated Emission 200MHz-1GHz 3.9679dB (1)
Radiated Emission 1GHz-18GHz 4.29dB (1)
Radiated Emission 18GHz-40GHz 3.30dB (1)
AC Power Line Conducted 0.15MHz ~ 30MHz 3.44dB (1)
Emission
Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 4 of 80
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General Information

General Description of EUT

Product Name:

Vaxis wireless video system

Model No.: Vaxis Atom 500 SDI TX, Vaxis Atom 600 SDI TX
Vaxis Atom 600 KV TX, Vaxis Atom 600 ZV TX
Vaxis Atom 600 DS SDI TX

Serial No.: N/A

Hardware Version: HDIP_SDI_TX

Software Version: 1.1.5S

Test sample(s) ID:

GTS202010000204-01

Sample(s) Status:

Engineer sample

Operation Frequency:

802.11a: 5745MHz ~ 5825MHz
802.11n (HT20): 5755MHz ~ 5795MHz

Channel numbers:

802.11a: 5
802.11n(HT20): 5

Channel bandwidth:

802.11a: 20MHz
802.11n(HT20) : 20MHz

Modulation technology:

802.11a/802.11n(H20)

Orthogonal Frequency Division Multiplexing (OFDM)
MIMO: 802.11n

SISO: 802.11a

Antenna Type:

Integral Antenna

Antenna gain:

Antenna number: 2

ANTA:2.5dBi

ANTB:2.5dBi

MIMO technology Directional gain=5.51

Power supply:

DC 5V(Powered by adapter)

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 5 of 80
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Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
149 5745MHz 151 / 153 5765MHz 155 /
157 5785MHz 159 / 161 5805MHz 163 /
165 5825MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel

see below:

Test channel

Frequency (MHz)

802.11 a/n
Lowest channel 5745
Middle channel /
Highest channel 5825

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode

Report No.: GTS202010000204F02

Transmitting mode

Keep the EUT in continuously transmitting mode

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11a (SISl mode) 6 Mbps
802.11n(HT20) (SISl mode) MCS 0
802.11n(HT20) (MIMO mode) MCS 8

5.3 Description of Support Units and test scenario

1. Notebook

Manufacturer: Lenovo
Model: ThinkPad E15

P/N: SL10W47275

SIN: PF-26227L 20/04

2.LEDTV

Manufacturer: Hisense
Model: LED32K300

S/N: N/A

3. Power supply

Manufacturer: VIVO
Model: V18208-CN

Input: 100V-240V 50/60Hz 0.5A
Output: 5V/2A

4.USB Cable

Manufacturer: HUAWEI

Model: AP51
S/N: N/A

5. Describe the test scenario

The transmitter is powered by the USB cable (about one meter long, unshielded,

without magnetic ring) of the power adapter, adjust the function keys to select

different transmitting frequencies for transmission, and test

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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6. Describe the test scenario
During the test, the transmitter is powered by the USB cable of the power adapter,
and the video player provides signal to the HDMI input port of the transmitter
through the HDMI cable, and then adjust the function keys to select different
transmission frequencies.

5.4 Deviation from Standards

None.

5.5 Abnormalities from Standard Conditions

None.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383.

e IC —Registration No.: 9079A

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 9 of 80
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6 Test Instruments list
Radiated Emission:
. Inventory Cal.Date Cal.Due date

Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) (mm-dd-yy)
1| 3 Sgr:; n'fb“eer"ho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 252020 |June. 24 2021

. . SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 252020 |June. 24 2021
Double -ridged SCHWARZBECK
5 waveguide horn MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 252020 |June. 24 2021
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June. 25 2020 |June. 24 2021
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 252020 |June. 24 2021
9 Coaxial Cable GTS N/A GTS211 | June. 252020 |June. 24 2021
10 Coaxial cable GTS N/A GTS210 | June. 252020 |June. 24 2021
11 Coaxial Cable GTS N/A GTS212 | June. 252020 |June. 24 2021
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 252020 |June. 24 2021
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 252020 |June. 24 2021
- AFS33-18002

14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 252020 |June. 24 2021
15 Band filter Amindeon 82346 GTS219 | June. 252020 |June. 24 2021
16 Power Meter Anritsu ML2495A GTS540 | June. 252020 |June. 24 2021
17 Power Sensor Anritsu MA2411B GTS541 June. 25 2020 |June. 24 2021
18 Wideband Radio Rohde & Schwarz CMW500 GTS575 | June. 252020 |June. 24 2021

Communication Tester

19 Splitter Agilent 11636B GTS237 | June. 252020 |June. 24 2021
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 25 2020 |June. 24 2021
21 Breitband SCHWARZBECK BBHA 9170 GTS579 | Oct. 182020 | Oct. 17 2021

hornantenne

22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
24 | PSA S::leyf:recwm Rohde & Schwarz FSP GTS578 | June. 252020 |June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Conducted Emission
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) | (mm-dd-yy)
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 25 2020 [June. 24 2021
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 25 2020 [June. 24 2021
ENV216 2-L-V-
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 June. 25 2020 |June. 24 2021
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 25 2020 [June. 24 2021
8 Absorbing clamp Elektronik- MDS21 GTS229 | June. 25 2020 |June. 24 2021
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTD565 | June. 25 2020 |June. 24 2021
RF Conducted Test:
. . Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy) (mm-dd-yy)
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 25 2020 June. 24 2021
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 25 2020 June. 24 2021
3 Spectrum Analyzer Agilent E4440A GTS533 June. 25 2020 June. 24 2021
4 | MXG vector Signal Agilent N5182A GTS567 | June. 25 2020 June. 24 2021
Generator
5 | ESGAnalog Signal Agilent E4428C GTS568 | June. 252020 June. 24 2021
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 25 2020 June. 24 2021
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 25 2020 June. 24 2021
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 25 2020 June. 24 2021
Chamber
General used equipment:
. Inventory Cal.Date Cal.Due date
| T E M f M I No.
tem est Equipment anufacturer odel No No. (mm-dd-yy) (mm-dd-yy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 25 2020 | June. 24 2021
2 Barometer ChangChun DYM3 GTS255 June. 25 2020 | June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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7 Test results and Measurement Data

Report No.: GTS202010000204F02

7.1 Antennarequirement

Standard requirement: ‘ FCC Part15 C Section 15.203

15.203 requirement:
An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are integral antenna, the best case gain of the antennas are 2.5dBi, reference to the
appendix Il for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 12 of 80
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7.2 Conducted Emissions

Report No.: GTS202010000204F02

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Class / Severity: Class B

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

Liabe Frequency range (MHz) Quasi-pealk_lmlt (dBuV) Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

LISN |

AUX
Equipment

40cm 80cm

AC power

E.U.T

EMI
Receiver

Test table/Insulation plane

Remark:

ELUT Equipmant Under Test

LISN L ins impadence Stabiization Metwork
Tasttable herght=0 5m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50o0hm
termination. (Please refer to the block diagram of the test setup and
photographs).

. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Remark: Both high and low voltages have been tested to show only the worst low voltage test data.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Measurement data
Line:

SCAN TABLE: "Voltage (SK-30M)FIN"
Short Description: 150E-30M Voltage

ort No.:

GTS202010000204F02

l' ")
""“r"'"*-"i""r ‘]"r'}""'*”.v'r‘*-ﬂm‘%;
1 1 1 1
3D-vah -r= H 1--r-1- -
A \.r\-"l"-" a W
] LA %"-“Fﬂl--'ﬁ'fwf

e e e e e e e e = = -

1
1
[ [ 1
iop-—-——-+-———+———+-—4--F-4 -+ —-——————-——q——— - -4 ———H - =A== =A== - - === = — — I-———— —
[ | 1
1 1

1 1 1 1 [} 1 1 1 1 1 1 LI I | 1

I:l 1 1 1 1 1 1 L1 1 1 1 1 1 1 1 L1 ]

150k 300k 400k 600k BDDk 1M il M 4 5M BM BM 10M 208 30M
Frequency [Hz]

® ¥ xMEZ 10Z&6-V03 fin

MEASUREMENT RESULT: "1026-V05 fin"
2020-10-26 Z22:49

Frequency Level Transd Limit Margin Detector Line
MH= dBEpv dB dBuWv dB
0. 40.30 11.0 57 le.5 QF L1
7. 44.10 11.3 &0 15.9 QF L1
7.980 45.90 11.3 &0 14.1 QF L1
8.1 B.50 11.3 &0 11.5 @QF L1
8. 459.60 11.3 &0 10.4 QF L1
g 49.00 11.3 &0 11.0 QF L1
MEASUREMENT RESULT: "1026-V05 finaw”
2020-10-26 22:49
Frequency Level Transd Limit Margin Detector Line
MH= dBpV dB dBuVv dB
1] 32.50 11.0 47 14.4 v L1
4, 30.40 11.2 4€ 15.6 &av L1
6. 34.10 11.2 S0 15.9 &v L1
il 38.20 11.3 o0 11.8 &av Ll
a3 38.90 11.3 S0 11.1 &awv L1

FE

GHD
GHD
GHD
GHD
GHD
GHD

FE

GHD
GHD
GHD
GHD
GHD

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Neutral:

SCAN TABLE: "Voltage (8K-30M)FIN"
Short Description: 150E-30M Voltage

Lewel [dByu\]
B0
70
&0
50
40

Vil L R Y T N
et ay PRaR]

|
1 1 1T
N —mrm— T~ r—--fnj*:T--r-T-r—
— T . =N Il'I""
s f-——rIol- ) SUNCIN ey e :
1 1 1 [ 1 1 1 [ T 1
)y g g A Y i I — - -
1 1 1 [ 1 1 1 ' 1 |
0 1 1 1 P T T B | 1 1 1 T T B B B 1 i
150k 300k 400k 600k EBO0Dk 1M 7| M 4 BM BM EM 10M 20M  30M
Frequency Hz]
¥ ¥ x MEE 102E6-VD4 fin

MEASUREMENT RESULT: "1026-vV(04 fin"
2020-10-26 22:44

Frequency Level Transd Limit Margin Detector Line FE
MH= dBuv dB dBpv dB
34.70 10.9 SE 21.3 QF H GHD
47.70 11.3 AL 1z.3 QF H GHD
47.10 11.3 &0 12.9 QP H GHD
g.90 11.3 &0 11.1 @QF H GHD
47.00 11.3 &0 13.0 QF H GHD
44,00 11.3 AL lo.0 QF H GHD
MEASUREMENT RESULT: "1026-V04 fina"
2020-10-26 22:44
Frequency Level Transd Limit Margin Detector Line FE
MH= dABuv dB dBps dE
0.450000 33.30 11.0 47 13.6 AV H GHD
1.300000 31.90 11.0 46 14.1 AV H GHD
4. 680000 29.10 11.2 4€ le.% AV H GHD
6.320000 33.60 11.3 50 lo.4 AV H GHD
9.230000 3B.80 11.3 S0 11.2 AV H GHD
16.780000 35.00 11.4 =0 15.0 AV H GHD

Notes:

1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.

2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

4. If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet
both limits and measurement with the average detector receiver is unnecessary.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 15 of 80
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7.3 Conducted Peak Output Power

Test Requirement:

FCC Part15 E Section 15.407(a)(3)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit:

30dBm

Test setup:

Power Meter

i e o
) |
i s ) |
===

= =T E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 16 of 80




GTS

Measurement Data

Report No.: GTS202010000204F02

Frequency Duty cycle Duty Factor
Modulation (MHz) ANTENNA-A ANTENNA-B | ANTENNA-A | ANTENNA-B
5745 96.22% 96.16% 0.17 0.17
802.11a 5825 96.20% 96.20% 017 0.17
5745 96.27% 96.17% 0.17 0.17
802.11n(HT20) 5825 96.26% 96.25% 017 0.17
Measured Power (dBm) Output Power (dBm) Limit
CH Frequency Duty (dBm | Result
No. (MHz) ANT | ANT | ANT | FaCtor | AnT | ANT | ANT )
A B A+B A A+B
36 5745 12.35 | 12.40 - 0.17 1252 | 12.57 -
30 Pass
48 5825 12.14 | 12.01 - 0.17 12.31 | 12.18 --

Output Power

Measured Power (dBm imi
CH Frequency ( ) Duty (dBm) Limit
(dBm | Result
No. (MHz) ANT ANT ANT Factor ANT ANT ANT )
A B A+B A A+B
36 5745 12.27 12.27 | 15.258 0.17 12.44 | 13.91 15.428
30 Pass
48 5825 12.33 12.65 | 15.410 0.17 12.50 12.82 15.580

Note: Output Power = Measured Power + Duty Factor

Duty Factor = 10 log (1/Duty Cycle)
“---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test plots as followed:

Report No.: GTS202010000204F02

[ Keysight Spectrum Ansyzer - Swept S
pis

Avg Type: Log-Pwr

—+- Trig: FreeRun

#Atten: 30 dB

Center Freq 5.745000000 GHz Avg Type: Log-Pwr )
PHO: NG Test —»  Trig: FreeRun

Atten: 30 dB

Span 0 Hz Center 5.745000000 GHz Span 0 Hz

Center 5.745000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts| Res BW 1.0 MHz

5745 5745

e Keysight Spectrum Anehyzer - Swept SA
- T .
Center Freq 5.825000000 GHz Avg Type: Log-Pwr Center Freq 5.825000000 GHz Avg Type: Log-Pwr
PNO: s Trig: Free Run Fast -»- Trig: FreeRun
inc #Anen: 30 dB inL o #Anen: 30 dB

[ Xepight Spectrum Analyzes - Swest 54

Ref Offset 2.6 dB
Ref 20.00 dBm

Span 0 Hz Center 5.825000000 GHz Span 0 Hz
Sweep 100.0 ms (10001 pts

Center 5.825000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts) Res BW 1.0 MHz #VBW 3.0 MHz

5825 5825

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTS202010000204F02

[ eyioht Spectum Amlyee - Swegt S = [ Fepigh Spectumm Aty - St 54
& T I T v
Center Freq 5.745000000 GHz Center Freg 5.745000000 GHz Avg Typs: Log-Pwr
PNO Fast —»~ Trig: FreeRun PRQ: Fast - Trig: Free Run
IFGainLow #Amen: 30 9B FGainaw #Anen: 30 dB
Mkr1 66.45 ms|

Ref Offset 2.87 ¢

B - Ref Off: dB
Ref 20.00 dBm 9.19 dBm Ref 20.00 dBm

‘1

Center 5.745000000 GHz Span 0 Hz Center 5.745000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

5745 5745

[ Keysight Spectrum Anelyzes - Swept 54 5 [ Feysight Spectrum Anshyaer - Swept 54
10, 202 (31 x
Center Freq 5.825000000 GHz Center Freq 5.825000000 GHz Avg Type: Log-Pwr
PNO Fast —»~ Trig: FreeRun PRQ: Fast - Trig: Free Run
IFGainLow #Amen: 30 9B FGainaw #Anen: 30 dB

Ref Offset 2.6 dB
Ref 20.00 dBm

Center 5.825000000 GHz Span 0 Hz Center 5.825000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts Res BW 1.0 MHz #VEW 3.0 MHz Sweep 100.0 ms (10001 pts

5825 5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.
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[ Xerop Spestum Areyzm - Chem Pomer

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

12.35 dBm /20 MHz

09:28:06 A D

Center Freq: 5745000000 GHz Radia Std: None

Trig: Free Run AvgHeld: 100/100

#Amen: 30 dB Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-60.66 dBm /Hz

sTATUS

Report No.: GTS202010000204F02

[— Kepight Spectrum Anshyze: - Channel Power
T

Center Freq 5.745000000 GHz

I Gain:Low

Center 5.745 GHz
#Res BW 1MHz

Channel Power

12.27 dBm /20 MHz

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 1001100
#amen: 30 4B

#VBW 3 MHz
Power Spectral Density

-60.75 dBm /Hz

05:4:
Radia Std: N

Radio Device: BTS

5745

5745

Ref Offset 296 dB
Ref 22.96 dBm

iCenter 5.825 GHz
#Res BW 1 MHz

Channel Power

12.14 dBm / 20 MHz

s Trig: Free Run

A 08:33:02 &M Dt 10, 2020
Center Freq: 5.825000000 GHz Radia Std: None
Avg[Hold: 100/100

#Amen: 30 dB Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-60.87 dBm /Hz

STatus

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

12.33 dBm /20 MHz

Center Freq: 5825000000 GHz
Trig: Free Run AvglHold: 1001100
#amen: 30 4B

#VBW 3 MHz
Power Spectral Density

-60.68 dBm /Hz

09:51:31 AMOct 10
Radia Std: None

Radio Device: BTS

5825

5825

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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[ eyt Spestrum Anedyze: - Chemmel Pomer
A 10:51:18 W0
Center Freq: 5.745000000 GHz Radia Std: N
—». Trig: Free Run ‘Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

Center Freq 5.745000000 GHz

iCenter 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz
Power Spectral Density

-60.61 dBm /Hz

Channel Power

12.40 dBm / 20 MHz

Report No.: GTS202010000204F02

X 102021 A0
Center Freq: 5.745000000 GHz Radio Std: No
- Trig: Free Run AvglHold: 1001100
#amen: 30 4B Radic Device: BTS

g
Center Freq 5.745000000 GHz

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 1MHz #VBW 3 MHz
Power Spectral Density

-60.74 dBm /Hz

Channel Power

12.27 dBm /20 MHz

5745

5745

[ ¥eymioh Spectrum Anabyeer - Charmel Pamer = ]
& T I 3 12:16:48 PHOct 10, 2020
Center Fraq: 5.825000000 GHz Radio Std: None
—+- Trig: Free Run ‘AvglHold: 100/100
MFGain-Low sAiien: 30 d8

Center Freq 5.825000000 GHz

Radio Device: BTS

Ref Offset 296 dB
Ref 22.96 dBm

iCenter 5.825 GHz
#Res BW 1 MHz

#VBW 3 MHz

Channel Power

12.01 dBm /20 MHz

Power Spectral Density

-61.00 dBm /Hz

10:37:22 AM Oct 10, 2020
Radio Std: Nons

[ Kesight Spectrum Ansiyzer - Channel Power
T

z Ganrer Frag: 8,625000000 GHz
Center Freg 5.825000000 GH: . Trig: FreeRun “AvglHold: 100/100

FGain:Low Atten: 30 dB Radio Device: BTS
Ref Offset 2.96 dB
Ref 22.

Center 5.825 GHz
#Res BW 1 MHz

#VBW 3 MHz
Power Spectral Density

-60.36 dBm /Hz

Channel Power

12.65 dBm /20 MHz

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this

channel to

be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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7.4 Channel Bandwidth

Report No.: GTS202010000204F02

Test Requirement:

FCC Part15 E Section 15.407(e)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit:

>500KHz

Test setup:

Spectrum Analyzer

e o
""'-\ o o
e o

A FUT

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Limit
CH. | Frequency 802.11a 802.11n(HT20) 802.11a 802.11n(HT20)
No. (MHz) (MHz)
ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | > 0.5MHz
36 5180 16.537 | 16.745 | 17.701 | 17.876 | 13.72 | 15.00 | 13.46 | 14.96 | >0.5MHz
48 5240 17.706 | 16.850 | 18.329 | 18.261 | 14.03 | 15.07 | 14.10 | 16.51 | >0.5MHz
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test plot as follows:
99% Occupied Bandwidth (MHz)

[ Kevsight Spectrum Ansbyees - Occupied B
T

745 0 Camter Fraq: 5745000000 GHz

Center Freq 5.745000000 GHz ey e raiHold: 1001100
AFGainLow #atten: 30 dB Radio Device: BTS

Ref Offset 2687 dB

Ref 22.87 dBm

oAbt

P
Lt

ICenter 5.745 GHz

Span 30 MHz
#Res BW 200 kHz

#VBW 620 kHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 18.1 dBm

16.537 MHz
-28.307 kHz % of OBW Power 99.00 %
24.05 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

Report No.: GTS202010000204F02

[ Kesight Spectrum Anshyzer - Dccupied BW
_— 09:45:02 AMOct
Radio Std: Nons

Center Freg 5.745000000 GHz Freq: 5.745000000 GHz
ee Run

‘AvglHold: 100/100

- T
FGain:Low Atten: 30 dB

Radio Device: BTS

Ref Offset 287 dB
Ref 22.87 dBm

AT A g

A
el
Lramers

Center 5.745 GHz

Span 30 MHz
s BW 200 kHz

#VBW 620 kHz Sweep 1.333 ms|

Occupied Bandwidth
17.701 MHz
-13.133 kHz % of OBW Power 99.00 %
24.78 MHz x dB -26.00 dB

Total Power 18.0 dBm

Transmit Freq Ermror
x dB Bandwidth

5745

5745

[ Xepight Spectrum Analyzes - Occupied BW

A 09:33:25 M D
Center Freq: 5.825000000 GHz Radia Std: None
ree Run AvgHeld: 100/100

= 4
MFGain-Low #Anen: 30 dB

Center Freq 5.825000000 GHz

Radio Device: BTS

Ref Offset 296 dB
Ref 22.96 dBm

N T e e

i

e T

Center 5.825 GHz

Span 30 MHz
#Res BW 200 kHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.3 dBm

Occupied Bandwidth
17.706 MHz
-108.84 kHz
29.71 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

% of OBW Power 99.00 %

s STatus

[ Koot Spectrum Ansiyzer - Drcupied W
T

X 09:52:10 AMOEt
Center Freq: 5825000000 GHz Radia Std: None
Trig: Free Run AvglHold: 1001100

W GainLow | #Amen: 30 dB

Center Freq 5.825000000 GHz

Radio Device: BTS

Ref Offset 2.96 dB
Ref 22.86 dBm

ot ANl | oo

e et v

Center 5.825 GHz
i #VBW 620 kHz

Span 30 MHz,
Sweep 1.333 ms|

Occupied Bandwidth
18.329 MHz

15.732 kHz % of OBW Power  99.00 %
29.86 MHz x dB -26.00 dB

Total Power 18.3 dBm

Transmit Freq Error
x dB Bandwidth

5825

5825

Global United Technology Services Co., Ltd.
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[ Xepight Spectrum Analyzes - Occupied BW

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

et

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
745 MHz

-25.812 kHz
26.64 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5745000000 GHz
Trig: Free Run AvgHeld: 100/100
#Amen: 30 dB

i e e e
o

10:5L:31 Mgt
Radia Std: None

Radio Device: BTS

it |

Wik
WS

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

Report No.: GTS202010000204F02

[ Fepight Spectrum Anshyzer - Occupied BW
T

Center Freq 5.745000000 GHz

I Gain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.876 MHz

-7.504 kHz
27.23 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 1001100

#Anen: 30 dB Radio Device: BTS

e
A

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

5745

MFGain:Low

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.850 MHz
12.656 kHz
28.87 MHz

Transmit Freq Error
x dB Bandwidth

3 12:17:11 PMOKE
GHz Radio Std: None

Center Frag: 5.625000000
Trig: Free Run AvglHold: 1001100

#Atten: 30 dB Radio Device: BTS

At b0 o, e

Y,

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 17.6 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

[ Kesight Spectrum Anshyzer - Dccupied BW
T
Center Freq 5.825000000 GHz
FGain:Low

Ref Offset 2.96 dB
Ref 22.86 dBm

I e

ranctiatetAA

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

18.261 MHz
2.668 kHz
29.50 MHz

Transmit Freq Error
x dB Bandwidth

10:37:49 M Oxt 10, 2020
Freq: 5.826000000 GHz Radio Std: None
ree Run ‘AvglHold: 100/100

Atten: 30 dB Radio Device: BTS

AR T e NN

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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6dB Occupied Bandwidth (MHz)

Report No.: GTS202010000204F02

[ Feriont Spectum Anyze - Occupied B [ Feright spectum Anshye =

2 KT T 08:45:55 A1
745 0 Center Freq: 5.745000000 GHz Radia Std: None 5, 0f z Center Freq: 5.745000000 GHz Radia Std: None

Center Freq 5.745000000 GHz e o Hold: 1001100 Center Freq 5.745000000 GH: s Toie: FrouB S nHold: 100/100

AFGain-Low #Aten: 30 dB Radio Device: BTS HIF Gain:Low #Anen: 30 dB Radio Device: BTS

Ref Offset 287 dB
Ref 22.87 dBm

Ref Offset 287 dB
Ref 22.87 dBm

e
'
P

A ,“,-ﬂz-NMA i Y ki

i
)
e P,

Center 5.745 GHz Span 30 MHz Center 5.745 GHz i i Span 30 MHz,
Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms| #Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|

Occupied Bandwidth Total Power 18.2 dBm QOccupied Bandwidth Total Power 18.3 dBm

16.462 MHz 17.627 MHz
Transmit Freq Error =22.962 kHz % of OBW Power 99.00 %

Transmit Freq Error -25.379 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.72 MHz xdB -6.00 dB

x dB Bandwidth 15.00 MHz x dB -6.00 dB

STany

5745 5745

[ Kevsight Spectrum Ansbyees - Occupied B
T

[ Kesight Spectrum Anshyzer - Dccupied BW
T

08:52:50 AMOc

825 0 Camter Fraq: 5525000000 GHz 5, 0 z Ganrer Frag: 8,625000000 GHz Radio Std: None
Center Freq 5.825000000 GHz ey e g Hold: 1001100 Center Freq 5.825000000 GH: e i “AvglHold: 100/100
AFGainLow #atten: 30 dB

FGain:Low Atten: 30 dB Radio Device: BTS
Ref Offset 296 dB Ref Offs B
Ref 22.96 dBm Ref 22.96 dBm

1

selitaten) s Pedmandatnaha |

Ny .
NN o

Center 5.825 GHz i
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|

Span 30 MHz

Center 5.825 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|

Span 30 MHz,
Occupied Bandwidth Total Power 18.5 dBm
17.560 MHz

Transmit Freq Error -12.608 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.03 MHz xdB -6.00 dB

Occupied Bandwidth Total Power 18.6 dBm
18.104 MHz

Transmit Freq Ermor -38.190 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.07 MHz x dB -6.00 dB

STatus

5825 5825
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Report No.: GTS202010000204F02

AFGain:Low

s o
(rpnApod e ol

iCenter 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.593 MHz
-26.034 kHz
13.46 MHz

Transmit Freq Error
x dB Bandwidth

Center Fraq: 5745000000 GHz
Trig: Free Run AvgHeld: 100/100

#Amen: 30 dB

MM et

#VBW 300 kHz

Total Power 18.3 dBm

99.00 %
-6.00 dB

% of OBW Power
xdB

sTATUS

Radio Std: None
Radio Device: BTS

10:51:54 M oxt

Span 30 MHz
Sweep 3.333 ms|

cupied BW

.745000000 GHz

I Gain:Low

Ref Offset 287 dB
Ref 22.87 dBm

M
Nl

[t

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.737 MHz
-22.310 kHz
14.96 MHz

Transmit Freq Error
x dB Bandwidth

Ganrar Frag: 8.745000000 GHz
Trig: Free Run
#amen: 30 4B

#VBW 300 kHz

Total Power

% of OBW Power
x dB

5745

‘AvglHold: 1001100

18.3 dBm

99.00 %
-6.00 dB

10:20:45 M Dt
Radio Std: None

458 GHZ|
dBm

Span 30 MHz,
Sweep 3.333 ms|

5745

12:17:26 PMOKE

Ganrer Frag: 8,625000000 GHz
- Trig: FraeRun

‘AvglHold: 100/100

10:38:06 AM Dt
Radio Std: None

Radio Device: BTS

[ Kevsight Spectrum Ansbyees - Occupied B
T

enter Freq 5.825000000 GHz
MFGain:Low

g
YT
-

5825000000 GHz
n AvglHold: 1001100

Center Freq:
Trig: Free Ru

#Atten: 30 dB

#VBW 300 kHz

Radio Std: Nons
Radio Device: BTS

5.8320 sHZ|
617 dBm)|

""'“'“"’L-\‘\-'vwb‘ -

Span 30 MHz
Sweep 3.333 ms|

ICenter 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.570 MHz

Transmit Freq Error -16.834 kHz

Total Power 17.9 dBm

99.00 %
-6.00 dB

% of OBW Power
xdB

x dB Bandwidth

14.10 MHz

sTATUS

FGain:Low

bt

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
18.045 MHz

7.618 kHz
16.51 MHz

Transmit Freq Ermror
x dB Bandwidth

Atten: 30 dB

B e

#VBW 300 kHz

Total Power

% of OBW Power
x dB

5825

26 GHz|
176 dBm)|

gt
A s

Span 30 MHz,
Sweep 3.333 ms|

18.8 dBm

99.00 %
-6.00 dB

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this

be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

channel to
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Report No.: GTS202010000204F02

7.5 Power Spectral Density

Test Requirement:

FCC Part15 E Section 15.407(a)(3)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit: 30dBm/500kHz
Test setup:
Spectrum Analyzer
o o o
"‘\\ o o
o o
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

5745 -0.697 -0.456 -0.948 -1.040 2.053
30.00 Pass
5825 -0.516 -0.796 -0.966 -0.607 2.247
Remark: “---“is not applicable
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Test plot as follows:

Report No.: GTS202010000204F02

[ Xepight Spectrum Analyzes - Swest 54 - = Kepight Spectrum Anshyzer - Swept SA
- T

45 0 Avg Type: RMS 5. 0 z Avg Type: RMS
Center Freq 5.745000000 GHz . e e toari00 Center Freq 5.745000000 GH: R RaEs foortno
IFGainLow #Amen: 30 9B FGainaw #Anen: 30 dB

1 1

porr—r— ™ - e ——
e W o NS S ' e,
/ \

b

Span 30.00 MHz

‘Span 30.00 MHz Center 5.74500 GHz
Sweep 1.333 ms (10001 pts

Center 5.74500 GHz
Sweep 1.333 ms (10001 pts) Res BW 510 kHz #VBW 1.5 MHz*
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r Avg Type: RMS
Center Freq 5.745000000 GHz g Freeun M‘:H::mmm

PNO:
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Ref Offset 8
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#VBW 1.5 MHz"
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[ Kepight Spectrum Anshyzer - Swept A
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7.6 Band edge

Report No.: GTS202010000204F02

7.6.1 Radiated Emission Method

Test Requirement:

FCC Part1l5 C Section 15.209 and 15.205

Test Method:

ANSI C63.10: 2013

Test Frequency Range:

9kHz to 40GHz, only worse case is reported

Test site:

Measurement Distance: 3m

Receiver setup:

Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
Above 1GHz RMS IMHz | 3MHz RMS

Limit:

All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or
more above or below the band edge increasing linearly to 10 dBm/MHz at
25 MHz above or below the band edge, and from 25 MHz above or below
the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz
above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Test setup:

Test Antenna-

<Im .. 4m>]

=

Tum Tablev--
<150¢n >

<

I Receiver: H Preamplifier~

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test
worst case mode is recorded in the report.
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Report No.: GTS202010000204F02

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Remarks:

1. Only the worst case Main Antenna test data..

2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.

4. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.

5. According to KDB 789033 D02v02r01 section G) 1) d),for measurements above 1000 MHz @3m distance,
the limit of field strength is computed as follows:
E[dBuV/m] = EIRP[dBm] + 95.2;

E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.

E[dBuV/m] = 10 + 95.2 = 105.2dBuVv/m.

E[dBuV/m] = 15.6 + 95.2 = 110.8dBuV/m.
]

E[dBuV/m] = 27 + 95.2 = 122.2dBuV/m
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Report No.: GTS202010000204F02

Radiated Band Edge Result
Horizontal: 802.11a (TX 5745MHz)

File

20

1o

100

1300  dBuim

SE00.000 M=) G50

Radiated Emission Measurement
‘pei Data #6518 Diate: 202061 V26 Time:

FCC 15C[56 B4)
£

S
——

g

Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B4) Power: DCSV Humidit: ~ 54%
EUT: Vaxis wireless video system Distance: 3m

M/MN: Vaxis Atom 500 SDI TX

Mode: B0Z.11a (TX 5745MHz)

Mote: Hunan GM innovation technology Co.,Ltd

Transmitter

Freguency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " MHz) | (@Buv) | (dB/m) |(dBuvim)|(@Buvim)| (@B) | P=°% | (em) | (@egy |F/F| Remark
1* | 5725.000 58.10 -2.45 55.65 12223 | 66.58 | peak P
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Vertical: 802.11a (TX 5745MHz)

Report No.: GTS202010000204F02

File :pai
1300 dBuvim

Radiated Emission Measurement
Data #517 Diate: 2020/10026 Time:

20

FCC 15056 B4)
/

110

100

s

M=) S50

Site 966 Chamber

Limit: FCC 15C(5G B4)
EUT: Yaxis wireless video system
M/MN: Waxis Atom 500 SDI TX
Mode: 802.11a (TX 5745MHz)
Mote: Hunan GM innov ation technology Co. Ltd

Polarization:  Vertical Temperature: 28(C)
Power: DCSW Hurnidity: 54 %%

Distance: 3m

Transmitter

Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " “mHz) | (@Buv) | (dB/m) [(dBuvim)|(@Buvim)| (dB) | PF= | fem) | (gegy |P/F| Remark
1* | B725.000 hE.74 -2.45 56.29 12223 | 6594 | peak P
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Horizontal: 802.11a (TX 5825MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

File :pei Data #5189 Date: 2020010526 Time:
1300  dBuim

1710 b,

TN

20 \\\ FCC 15C[5G B4

60
50 M\«
MWMMWWWMWMWDME
an
0o
SER0 000 MHz] 5.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B4) Power: DC8V Humidity: ~ 54 %
EUT: Vaxis wirgless video system Distance: 3m

M/N: Vaxis Atom 500 SDI TX
Mode: B02.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuv) | (@Bim) |(dBuVim)|(dBuvim)| (dB) | == | (em) | (eegy |P/F| Remark
1 * | 5850.000 A7.34 -2.25 5508 12223 | 67.14 | peak P
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Vertical: 802.11a (TX 5825MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

File :pei Data #5620 Date: 2020/10/26 Tirme:

1300 dbuim

120 b

10 \‘\

a0 \\\

a0 ‘\\\\

70 ‘\\ FOC 15056 B4)

&0

®
50 l‘%
wwwmmmwwwﬂﬂit
40
0.0
S0, 000 MHz| 75.0

Site 966 Chamber Polarization: Wertical Temperature: 26(C)
Limit: FCC 15C(5G B4) Power: DCEY Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
M/N: Vaxis Atom 500 SDI TX
Mode: 802.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Freguency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (@Buv) | (dBIm) |(dBuvim)|(dBuvim)| (aB) | ®==° | (em) | (seg) |P/F| Remark
1 * | 53850.000 A7 T2 -2.25 5547 12223 | 66.76 | peak P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Horizontal: 802.11n (HT20) (TX 5745MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

File :pei Data #5185 Diate: 2020M1 0626 Time:
1300 dBuv/m

FCC 150756 B4
120 #

- P

1] theak

50 WMWWWMMM

a0

.o

SE00.000 M 2] x|

Site 966 Chamber Polarization: Horizontal Temperaturs: 26(C)
Limit: FCC 15C(5G B4) Power: DCHV Hurnidity: 5%
EUT: Vaxis wireless video system Distance: 3m

MIN: Vaxis Atom 500 SDI TX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuvim)|idBuvim)| (dB) | P | em) | (gegy |F/F| Remark
1* | &5725.000 61.87 -2.45 5042 12223 | 62.81 | peak P
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Report No.: GTS202010000204F02

Vertical: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File :pei Data #5186 Diate: 20201 V26 Time:
1300 dBudim

FCC 15C]56 B4
120 Fi

- P

. AT

40
0.0
SE00. 000 [MHz] 5.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B4) Power. DCoV Hurnidity: %
EUT: Vaxis wirgless video system Distance: 3m

MIN: Vaxis Atom 500 SDI TX
Mode: BOZ2.11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co.,Ltd

Transmitter

Frequency | Reading | Factor Level Limit |Margin Height | Azimnuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuVim)|(@Buvim)| (0B) | °== | (em) | (eegy |P/F| Remark
1* | 5725.000 61.78 -2.45 50.33 12223 | 62.90 | peak P
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Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File :pei Data #5232 Date: 2020010026 Tirme:
1300 dBuvim

Report No.: GTS202010000204F02

120 b

TN

70 \‘\ FCL 15C[56 BY)

WMM“W‘WWWMMW peak

40
0.0
SEG0.000 M 2] 750
Site 866 Chamber Polarization: Horizonial Temperature: 26(C)
Limit: FCC 15C(5G B4) Power. DC8V Hurnidizy: %
EUT: Vaxis wireless video system Distance: 3m

M/M: Waxis Atom 500 SDI TX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. (MHz) (dBuV) | (dB/m) |(@Buvim)|(dBuvim)| (dB) | P55 | (em) | (cegy |P/F| Remark
1+ | 5850000 | 6178 | 225 | 5353 | 12223 |6270 | peak P
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Report No.: GTS202010000204F02

Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File :pei Diata #521 Diate: 20201 V26 Tirme:
1300 dBuvim

N

70 ‘\\ FCL 150056 B4Y)

A

MWMWWMWMWWM peak

40
0.0
SEG0.000 M 2] 750
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B4) Power. DC8V Hurnidity- %
EUT: Vaxis wireless video system Distance: 3m

M/N: Waxis Atom 500 SDI TX

Mode: 802.11n {TX 5825MHz)

Mote: Hunan GM innovation technology Co. Ltd
Transmitter

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. (MHz) (@dBuV) | (dB/m) |(dBuvim)|(dBuvim)| (dB) | P55 | (em) | (aegy |P/F| Remark
1 * | 5850000 | 6380 | 225 | 6155 | 12223 | 6068 | peak P

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 39 of 80



Report No.: GTS202010000204F02

Conducted Band Edge Result

Antenna A

802.11a mode 802.11n(HT20) mode

[ Kepight Spectrum Anshyzer - Swept A
T

[ Xepight Spectrum Analyzes - Swest 54
3

: 0 Avg Type: Log-Pwr 5, z Avg Type: Log-Pwr
Freg 5.665000000 GHz PNO Fast -~ Trig: FreeRun Avg|Hold: 100/100 T r Freq 5.SGS000000 GH. ENO Fast ~»- Trig: FreeRun AvglHold: 1001100
F Gaircl ow #Aten: 30 dB [FGainow #amen: 30 4B

Ref Offset 25 dB ol 9.784 2 GHZ Ref Offset 25 dB
Ref 20.00 dBm . 9 Ref 20.00 dBm

1Pas: ~ race 1 Pass

| el Hi sttt iy B

Stop 5.7650 GHz Stop 5.7650 GHz

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

6.7440 GHz 8.926 dBm
[} 57250 GHz -28.122 dBm

S Corst spedimm Ry St S8 e
e

Avg Type: Log-Pwr
PNG: Fast -+ Trig: Free Run Avg[Hold: 100/100

Center Freg 5.905000000 GHz Avg Type: Log-Pwr
e #Aten: 30 dB

FNO: Fast —»- Trig: FreeRun AvglHold: 100100
IFGainLow #Arten: 30 dB

Ref Offset 2.5 dB.
Ref 20.00 dBm

Ref Offset 2.5 dB
Ref 20.00 dBm

Stop 6.0050 GHz

L
Sweep 1.000 ms (1001 pts)

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

1 0GHz -31.007 dl
[t 658504GHz] ogdgBm [ [}

[ 25084 dBm|
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Antenna B

802.11a mode

802.11n(HT20) mode

[ Xepight Spectrum Analyzes - Swest 54
3

r Freq 5.665000000 GHz « -». Trig:FreeRun
#Aten: 30 dB

Ref Offset 2.5 dB.
Ref 20.00 dBm
Trace 1Pass

Stiﬂ 5.5650 GHz
E #VBW 3.0 MHz

5.7416 GHaz |
57250 GHz

Avg Type: Log-Pwr
Avg[Hold: 100/100

Stop 5.7650 GHz
Sweep 1.000 ms (1001 pts)

[ Kepight Spectrum Anshyzer - Swept A
T

ter Freq 5.665000000 GHz

Avg Type: Log-Pwr
et —»- Trig: FreeRun AvglHold: 1001100

oo #amen: 30 4B
Ref Offset 2.5 dB Mkr1
Ref 20.00 dBm
ce 1 Pass

Start 5.5650 GHz Stop 5.7650 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

57250 GHz 15 357d5m
| 57238GHz[ 24226 dBm|

Zomunmawn

[ Kersight Spectrum Anebyees - Swept 51
T

r Freq 5.905000000 GHz B e P
IFGainiLow #tten: 30 dB

Ref Offset 2.5 dB
Ref 20.00 dBm

#VBW 3.0 MHz

vy Type: Log-Pur
AvglHold: 100/100

Mkr1

Stop 6.0050 GHz
Sweep 1.000 ms (1001 pts)

[ Voo Spectum Ansyee - Sweptoh = To
e

Center Freq 5.905000000 GHz Avg Type: Log-Pwr

NG Test —»  Trig: FreeRun AvglHold: 100/100

IFGainow Atten: 30 dB

Ref Offset 2.5 dB Mkr1
Ref 20.00 dBm

A e g

Slal‘t 5.8050 GHz Stop 6.0050 GHz

Sweep 1.000 ms (1001 pts)

T e e
SEEDDGNI -28.726 dBm

| 6B502GHz| -2643dBm| [ ]

| |

#VBW 3.0 MHz

s STATUS

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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7.7 Spurious Emission

7.7.1 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209, Part 15E Section 15.407(b)(4)
Test Method: ANSI C63.10:2013
Test Frequency Range: 9kHz to 40GHz
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9kHz-150KHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz-30MHz | Quasi-peak 9kHz 30kHz | Quasi-peak Value
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Above 16Hz |0 ity | awis | Average Vaiue
Limit: Frequency Limit (uv/m) Value Me[?izltj;ﬁg]eem
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP 3am
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP
Frequency Limit (dBm/MHz) Remark
Above 1GHz -27.0 Peak Value

Test setup: For radiated emissions from 9kHz to 30MHz

Test Antenna

P

Tum Table..

< §0cm >4 . Tum Table.

»
= Receiver.

For radiated emissions from 30MHz to1GHz
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Test Antenna. |

.

1
Tum Table,._|EVT] RS |
< 80em : z> Tum Table J
; ] &
_é_ | Receivers H Preamplifiers }/

For radiated emissions above 1GHz

<3m=>

b
Test Antenna-

<1lm .. 4m >
Tum Tablev -

A

<150cm>.!

11

I Receivers H Preamplifierv

Test Procedure: 1. The EUT was placed on the top of a rotating table (0.8m for below
1GHz and 1.5 meters for above 1GHz) above the ground at a 3 meter
camber. The table was rotated 360 degrees to determine the position
of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test
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worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 26 °C Humid.: 54% Press.: 1012mb
ar

Test voltage: DC 5V

Test results: Pass

Remarks:

1. Only the worst case Main Antenna test data.
2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Please refer to following plots of the worst case
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Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to be
6Mbps for 802.11a mode and MCSO for 802.11n mode.

9 kHz ~ 30 MHz
The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB
lower than the limit line per 15.31(0) was not reported.

30MHz~ 1GHz
Horizontal: 802.11a (TX 5745MHz)

Radiated Emission Measurement

File pei Diata #2458 Diabec 2020/10023 Tirme:
go.p  dBudm

T

L]

FOC_PART1S_ B 03m OF
&l

40 |

0 | ] lrm_dm
oot L L [ AT

BN D ﬁJ'n“ ,.n'l Y _llr; ¥
m
oo
U 60,000 90,000 [ZLET] 300, 00T G00-000 Tinoeo 0
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCOC_PART15 B 03m_OQF Power. DCHV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

WVM: Vaxis Atom 500 SDI TX

Mode: 802.11a (TX 5745MHz)

Mote: Hunan GM innovation technology Co.,Ltd
Transmitter

No. Fr?r?nﬂw nggglﬁ::;g {Zg?n?; Edléﬁ::'?lm} cdéhnﬂ}lxtm} h}adﬁ}m ector| (O | ) |PIF
1 | 1484410 | 2246 | 1566 | 3812 | 4350 | 538 | QP | 112 | 240
3 | 2072241 | 2448 | 1469 | 3917 | 4600 | 683 | @F | 100 | 21
3 | 4464141 | 2008 | 1706 | 3804 | 4600 | 706 | QF | 158 | 258
4+ | 5951329 | 2024 | 2042 | 4066 | 4600 | 534 | QP | 174 | 120
5 | 8938567 | 1656 | 2399 | 4055 | 4600 | 545 | QP | 155 | 224

Remark

| Tm|{Tm| |||
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Vertical: 802.11a (TX 5745MHz)

Radiated Emission Measurement

File pei Data #2420 Diabes 2020010023
goo  dBuvAm

Tirme:

T

L]

L]

FOC_PARTIS_ B 030 0P

\ R

peak

MIMN: Vaxis Atom 500 SDI TX
Mode: 802 11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co_ Ltd

i I LT
20 \M -'m'N I, m'llfﬂl o
WN“"."W WY M LR | e

10

0.0

TN BOLOTD 50,000 (LE] 300, 000 G00.000 000

Site 966 Chamber Polarization: Verzical Tempesature: 28(C)
Limit: FCC_PART15_B_D3m_QP Power  DCEV Humidit: 54 %
EUT: Vaxis wireless video system Distance; 3m

Transmitter
No. Fr?fnﬂw F::Eﬁ {thfﬂn?; [dﬂ?m} [dELalun*}I.etm} MEE;” Detecor | [COV | gy | PIF| Remark
1+ | 1484410 | 2217 | 1566 | 3783 | 4350 | 567 | QP | 110 | 63 | P
7 | 2072241 | 2536 | 1460 | 4005 | 4600 | 595 | QP | 132 | 27 | P
3 | 4464141 | 2152 | 1796 | 3048 | 4600 | 652 | QP | 247 | 52 | P
4 | 5951320 | 1947 | 2042 | 30980 | 4600 | 641 | QP | 140 | 325 | P
5 | 8038567 | 1481 | 2309 | 3880 | 4600 | 720 | QP | 125 | 58 | P
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Horizontal: 802.11a (TX 5825MHz)

Radiated Emission Measurement

File pei Data #251 Diaber 2020010023 Tirme:
00 dBuvAm

7

Kl

FOC_PARTIS_E_03n 0P

1]

Y i Wl

I L e I T g™

20 S S et h',,._*.""’llr.r § Wn,” ““'"l'
o
oo
F0.000 E0.000 a0.000 WAzl 300,000 00000 Ui, 0
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power  DCEV Humidity: 5%
EUT: Vaxis wireless video system Distance; 3m

M/M: Vaxis Atom 500 SDI TX
Mode: 802 11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co., Ltd

Transmitter
No. Frmﬂw Ff?i?ﬂ'u"? {ngtn?; cdléiﬁm} :dém}m} h:adjg;n Detector | I | “aag) |P/F| Remark
1 | 1484410 | 2232 | 1566 | 3798 | 4350 | 6552 | QP | 152 | 106 | P
2 | 2972040 | 2285 | 1469 | 3754 | 4600 | 646 | QP | 205 | 244 | P
3 | 4464140 | 2123 | 17.96 | 20910 | 4600 | 681 | QF | 185 | 147 | P
4 | 5951327 | 1910 | 2042 | 3952 | 4600 | 648 | QP | 175 | 253 | P
5+ | 7448660 | 1811 | 2251 | 4062 | 4600 | 538 | QF | 175 | 58 | P
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Vertical: 802.11a (TX 5825MHz)

Radiated Emission Measurement

File pei Data #250 Diaber 2020/ 10023 Tirme:
go.g  dBuv/m
T
Bl
FOC_PARTIS_B_03m_ 0P

a0l

' 3
A0 I ; 3 A 2
" nﬂp\ 3l oo

O 2 I S Y

MIM: Vaxis Atom 500 SDI TX
Mode: 802.11a (TX 5325MHz)
Mote: Hunan GM innovation technology Co. Ltd

L
R T ety T T R el
0
0o
TR G000 50,000 (LE] 300, 000 E00.000 000

Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power  DC&V Humidiy: 54 %
EUT: Vaxis wireless video system Distance; 3m

Transmitter
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " \MHz) | (dBuv) | (dB/m) |(dBuVim)|(@Buvim)| (aB) || (em) | (degy |P/F| Remark
1* | 1484410 2327 15.66 38.93 4350 | 4457 aP 125 58 P
2 247 2241 2521 1469 39.90 46.00 | 6.10 QP 125 36 F
3 446 4141 2254 17.96 40.50 46.00 | 550 P 178 258 | P
4 5051329 1926 2042 39.68 4600 | 632 QP 125 24 | P
5 T44.8661 1747 2251 39.08 46.00 | 6.02 QP 124 34 F
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File pei Data #256 Diabes 2020010023 Tirme:
gno  dBu/m
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an ]‘J{I'U | W gty PER

zn hfﬂﬁml | g Ly \A Jiﬁm JJJV\‘MW ]

Bl St '*g_r.'ﬂ WF T Y
m
oo
T 0,000 30,000 [MHz] 300,000 E00_000 000

Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCOC_PART1S B 03m_CQP Power. DCSV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

WMVM: Vaxis Atom 500 SDI TX

Mode: B02.11n (TX 5745MHz)

Mote: Hunan GM innovation technology Co. Ltd
Transmitter

No. Frequency | Reading | Factor | Level Limit |Margin 5 Height | Azimuth PIE

{MHz) (dBuY) | (dB/m} |(dBuV/m)|(dBuVvim)| (dB) {em) | (deg]} Remark

1484410 | 22.09 15.66 ITT5 4350 | 575 | QP 125 | 332

216.7828 2220 12.41 3461 4600 (1139 QP 105 152

2972241 2375 1469 38.44 4600 | 756 | QP 105 a5

446 4141 2243 17.96 40.39 4600 | 561 | QP 110 | 325

* | 5851329 2003 2042 40.45 4600 | 555 | QP 105 TE

| W | | ma | =
| W o oo |

893 8566 1599 | 2399 38.093 4600 | 602 | QP 100 134

Global United Technology Services Co., Ltd.
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Vertical: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

Fil= :pai Data #257 Diabes 2020110023 Time:
go.op  dBuidm

T

i

FOC_PARTIS B 03m OF
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a0 | ﬁﬁ l | sl ok

btk 2 LT Lot

Ll A U TS Sl TV T W 0y =
L1t
181
0000 E0.00D 30000 [Miz] 300,000 GO0_000 TUm0.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART1S B _03m_QF Power. DCHSV Humidity: ™%
EUT: Vaxis wireless video system Distance: 3m

M/MN: Vaxis Atom 500 SDI TX

Mode: B802.11n (TX 5745MHz)

Mote: Hunan GM innovation technology Co. Ltd
Transmitter

Frequency | Reading | Factor | Level Limit |Margin 5 Height | Azimuth | o

(MHz) | (dBuV) | (dBim) |{dBuvim)|{dBuvim)| (dB) fem) | (deg.) Remark

1 1484410 21.60 15.66 37.26 4350 | 624 | QP 105 25

2 2325318 2253 13.05 35.58 4500 | 1042 QP 100 124

3% | 4464140 | 2260 1796 | 4056 | 4500 | 544 | QP 105 42

4 5951327 19.81 2042 4023 4500 | 577 | QP 100 1086

M| || ™| ™

5 893 .8566 16.24 2399 4023 4500 | 577 | QP 127 | 231

Global United Technology Services Co., Ltd.
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Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File ped Data #2520 Dabes 2020010023 Tirme:
gno  dBuvm
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Site 966 Chamber Polarization: Horizontal Temperature: 2B{C)
Limit: FCC_PART15_B_03m_QP Power DCEV Humidity: 54 %
EUT: Vaxis wireless video system Distance. 3m

WMiM: Vaxis Atom 500 SDI TX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter
No. Fr?fnﬂw ?ggmg {ngtn?; (dﬁl‘ﬁm} mé'ﬂm} "}3’3}'” Detector| PN | Toeg) |PIF| Remark
1+ | 1484410 | 2256 | 1566 | 3822 | 4350 | 528 | QP | 100 | 73 | P
2 | 2072241 | 2391 | 1460 | 3860 | 4600 | 740 | QP | 112 | 225 | P
3 | 4464141 | 2179 | 1796 | 3975 | 4600 | 625 | QP | 120 | 59 | P
4 | 5051320 | 1931 | 2042 | 3973 | 4600 | 627 | QF | 162 | 104 | P
5 | 8038567 | 1561 | 2390 | 3060 | 4600 | 640 | QP | 195 | 205 | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 51 of 80



GTS

Report No.: GTS202010000204F02

Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File pei Data #2558 Diabe- 2020710023 Tirme:
gng  dBuvAm
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m. TR/

20 ]\‘.L_ww L, {\f\lwwf\ffv v\m Mﬁﬁ#

0o
T 0,000 0,000 [MHz] 300, 000 00000 00,0
Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power  DC&V Bumidity. 54 %
EUT: Vaxis wireless video system Distance: 3m

MM: Waxis Atom 500 SDI TX
Mode: 802 11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co.,Ltd

Transmitter
No. Frmﬂw T?Eﬂk’%g {Zg.fdn?; [dllii::'?m} [dlélljn‘}la’tm} hﬁﬁ;n Detector | C8W | ey |PIF| Remark
1+ | 1484410 | 2273 | 1566 | 3830 | 4350 | 541 | QP | 100 | 250 | P
2 | 2341683 | 2348 | 1311 | 3650 | 4600 | 941 | QP | 100 | 145 | P
3 | 4464140 | 2217 | 17.96 | 4043 | 4600 | 587 | QP | 144 | 74 | P
4 | 5051327 | 1940 | 2042 | 3982 | 4600 | 618 | QP | 182 | 36 | P
5 | 9938566 | 1537 | 2309 | 3036 | 4600 | 664 | QP | 189 | 176 | P

Global United Technology Services Co., Ltd.
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1GHz~ 18GHz
Horizontal: 802.11a (TX 5745MHz)

Radiated Emission Measurement

MV Waxis Atom 500 SDITX
Mode: 802 11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Fie pei Data #4565 Diate: 2020-10-25 Time:
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Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power. DC3V Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m

Transmitter
Frequency | Reading | Factor | Level Limit  [Margin Height | Azimuth
No. (MHz) (dBuv) | (dBim) |{dBuv/m)|(dBuv/m)| (dB) Detector | tem) (deg.) PIF | Remark
1* | 5745.000 a4 67 -2.41 0226 / ! peak /
2 11490255 3910 12.35 51.45 7400 | 2255 peak P
3 11450255 33.52 12.35 45 87 5400 | 813 | AVG P
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Vertical: 802.11a (TX 5745MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

File ;pei Data #457 Draber 2020010025 Tirme:
10 dBuddm
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1 O 000,000 Hz] [FTT D, 0H0 1
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15 B _03m_QP Power. DCEV Humidit: 54 %
EUT: Waxis wireless video system Distance: 3m

WMVM: Waxis Atom 500 SDI TX
Mode: 802 11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co., Ltd

Transmitter
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | MHz) | (dBuv) | (dB/m) |(dBuvim)|idBuVim)| (dB) || em) | (deg) |T/F| Remark
1+ | 5745000 | 9396 | 241 | 0155 / / peak /
2 | 11490274 | 3970 | 1235 | 5205 | 7400 | 2195 peak P
3 | 11490274 | 3318 | 1235 | 4553 | 5400 | 847 | AVG P
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Horizontal: 802.11a (TX 5825MHz)

Radiated Emission Measurement

File pei Data #4502 Dabe: 2020/10V25 Tirme:
1100 dBukdm
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Site 966 Chamber Polarization: Horizontal Temperatuns: 25(C)
Limit: FCC_PART15 B 03m_QP Power. DCEV Humidity: 5%
EUT: Waxis wireless video system Distance: 3m

MVMN: Vaxis Atom 500 SDI TX
Mode: 802 11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co_, Ltd

Transmitter
Frequency | Reading | Factor | Level Limit  |Margin Height | Azirmuth
No- | MHz) | (dBuv) | (dBim) |(dBuvim)|i@Buvim)| (dB) | P | tem) | (degy |F/F| Remark
1+ | 5825000 | 0505 | 229 | 9276 / I | peak ]
2 | 11650327 | 3886 | 1239 | 5125 | 7400 | 22.75| peak P
3 | 11650327 | 3275 | 1230 | 4514 | 5400 | 8.86 | AVG P
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Vertical: 802.11a (TX 5825MHz)
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Radiated Emission Measurement

File pei Data #458 Diaber 20200110025 Tirme:
1100 dBuv/m
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Site 966 Chamber Polarization: Vertical Temperature:  28(C)
Limit: FCC_PART15_B_03m_QP Power.  DCS5V Humidity: 5%
EUT: Vaxis wireless video system Distance: 3m

MVM: Vaxis Atom 500 SDI TX
Mode: 802 11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co.,Ltd

Transmitter
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | \MHz) | (dBuv) | (dB/m) |(dBuvim)|(@Buvim)| (@B) | 2| (em) | (seg) |F'T| Remark
1+ | 5825000 | 9363 | 229 | 9134 / /| peak J
2 | 11650246 | 3931 | 1239 | 5170 | 7400 | 22.30| peak P
3 | 11660246 | 3343 | 1240 | 4583 | 5400 | 817 | AVG P
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Horizontal: 802.11n (HT20) (TX 5745MHz)
Radiated Emission Measurement

Report No.: GTS202010000204F02

File :pei Data #4685 Date: 2020/1025 Tirre:
1100 dBuv/m
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power. DCEV Humidity: 5%
EUT: Vaxis wireless video system Distance: 3m

M/M: Vaxis Atom 500 SDI TX
Mode: 802.11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co._ Ltd

Transmitter
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (dB) D {em]) (deg.) FIF| Remark
1* | 5745.000 04 45 2.4 G2.08 / / peak /
2 11450255 39.16 12.34 51.50 7400 | 2250| peak P
3 114590255 3307 1234 45 41 5400 | BR9 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Vertical: 802.11n (HT20) (TX 5745MHz)
Radiated Emission Measurement

Report No.: GTS202010000204F02

File :pei Data #4656 Date- 202071025 Tirme:
1100 dBuv/m
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Site 966 Chamber Polarization: Vertical Temperature:  26(C)
Limit: FCC_PART15_B_03m_0QP Power: DCS5V Humidity:  #4%
EUT: Vaxis wireless video system Distance; 3m

MIM: Vaxis Atom 500 SDI TX
Mode: 802.11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter
Frequency | Reading | Factor Level Limit |Mangin Hsight | Azimuth
No. {MHz) (dBuv) | (dBim) |{dBuvim)|[(dBuvim)| (dB) . {em) (deg.) FIF| Remark
1* | 5745.000 0477 2.4 02.36 / / peak /
2 11450.305 3934 12.35 51.69 7400 | 22.31| peak P
3 11450305 3318 1235 4553 B400 | B4T | AVG P

Global United Technology Services Co., Ltd.
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Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File pei Data #468 Drabe 2020110025 Tirme:
100 dBuvdm
100

b

an

0

FILC F‘AETIE B_03m_ QP

S0 '?'

MDH
.

MW
40 e w_ﬂ
WM WWW
an
2000
1 O TR 000000 Hz) GO0, DO HOD0.000 1

Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15 B _03m_0QP Power. DCSV Humidity: ™%
EUT: Vaxis wireless video system Distance: 3m

MIM: Vaxis Atom 500 SDI TX
Mode: 802 11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter
Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No. | “MHz) | (dBuV) | (dBim) |(dBuVim)|(dBuvim)| (dB) | D= | tem) | igeg) |F/F| Remark
1+ | 5837675 | 9376 | 226 | 9150 / I | peak ]
2 | 11650195 | 3974 | 1239 | 5213 | 7400 | 21.87| peak P
3 | 11650195 | 33.85 | 1239 | 4624 | 5400 | 7.76 | AVG P
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Vertical: 802.11n (HT20) (TX 5825MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

Fil= pai Data =467 Diate: 2020/10V25 Time:
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Site 966 Chamber Polarization:  Verzical Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power DCav Humidity: 4%
EUT: Vaxis wireless video system Distance: 3m
MVMN: Waxis Atom 500 SDI TX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co_,Ltd

Transmitter

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " iMHz) | (dBuV) | (dBYm) |(dBuvim)|(dBuvim)| (aB) || (em) | (seg) |F/F| Remark
1* | 5825000 94 55 -2.29 92.30 / / peak /
2 11650248 3957 12358 51.96 7400 | 2204| peak P
3 11650248 333 12358 4570 R00 | B30 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

18GHz~ 26.5GHz
Horizontal: 802.11a (TX 5745MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

File pei Data #440 Dater 2020-10-25 Time:
aon dBudAm
[l
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50 f," peak
'MM%WMMH_W
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1 A0 [MHz] ZH500.
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B _03m_QF Power. DCSV Humidity: 4%
EUT: Vaxis wireless video system Distance: 3m

MVN: Vaxis Atom 500 5D TX
Mode: 802 11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co., Ltd

Transmitter

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBu) | (dB/m) |{dBuv/m)|{dBuvim)| (dB) Detector | jom) {deg.} PIF| Remark
1* | 18154125 | 42452 735 49 87 5400 | 413 | peak P
2 181564125 | 2975 7.25 3710 5400 | 16.90 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 61 of 80



GTS

Vertical: 802.11a (TX 5745MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

File pei Data #441 Diabes 2020-10-25 Time:
gog  dBudAm
70
L1}
FEE_PARTTS B 03m QP
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an
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1 U000 MHz) TG00,
Site 966 Chamber Polarization: Vertical Temperature:  28{C)
Limit: FCC_PART15_B_03m_QP Power. DG5SV Humidi: 54 %
EUT: Vaxis wireless video system Distance; 3m

WVM: Vaxis Atom 500 SDI TX
Mode: 802.11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor | Level Limit |Margin Height | Azirmuth
No. {MHz) (dBuv) | {(dB/m) [(dBuVim)|(dBuV/m)| (dB) . {cmj | (deg) PIF| Remark
1* | 18119238 | 42497 7.23 50.20 5400 | 380 | peak P
2 18119238 | 29032 7.23 36.55 B4.00 (1745 | AVG F

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 62 of 80



GTS

Horizontal: 802.11a (TX 5825MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

File jpei Data #4442 Diate: 2020-10-25 Tirme:
oo dBuv/m
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1 OO0 [MHz] ZHS0.
Site 966 Chamber Polarization: Horizontal Temperature: 2B(C)
Limit: FCC_PART15 B _03m_QF Power. DCSV Humidity: M %
EUT: Waxis wireless video system Distance: 3m

MIM: Waxis Atom 500 SDI TX
Mode: 802 11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor | Level Limit [Margin Height | Azimuth
No. | bz | @Buvy | (aBm) |(aBuvim)|@Buvim)| (@B) | P | em) | igeg) |FVF| Remark
1+ | 18187375 | 4304 | 747 | 5051 | 5400 | 349 | peak P
2 | 18187375 | 2963 | 747 | 3710 | 5400 | 1600 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 63 of 80



GTS

Report No.: GTS202010000204F02

Vertical: 802.11a (TX 5825MHz)

Radiated Emission Measurement

File pei Diata #4432 Diabe: 2020-10-25 Time:
aog  dBuddm
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40 i

k1]

20

]

-10

1 GO0 [MHz] ZE500.
Site 966 Chamber Polarization: Vertical Temperature:  26(C)
Limit: FCC_PART15_B_03m_QP Power DCSV Humidity: 54 %
EUT: Waxis wireless video system Distance: 3m

MM Vaxis Atom 500 SDI TX
Mode: 802 11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmifter

Frequency | Reading | Factor | Lewvel Limit |[Margin Height | Azimuth
No. | “MHz) | (@Buv) | (dBim) |(dBuvim)|idBuvim)| (aB) || fem) | (deg) |FYF| Remark
1+ | 18187375 | 4327 | 747 | 50.74 | 5400 | 3.26 | peak P
2 | 18187375 | 3005 | 747 | 3752 | 5400 | 1648 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 64 of 80



GTS

Report No.: GTS202010000204F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

Fil= pei Data #4458 Date: 2020-10-25 Tirme:
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1 GO0 [WHz] ZEG00,
Site 966 Chamber Polarization: Horizontal Tempesature: 26(C)
Limit: FCC_PART15_B_03m_QP Power. DCSV Humidity: 4%
EUT: Vaxis wirgless video system Distance: 3m
MVMN: Waxis Atom 500 SDI TX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor | Lewvel Limit  |[Margin Height | Azirmuth
No. | " MHZ) | (dBuv) | (dB/m) |(dBuvim)|(@Buvim)| (aB) | P | (em) | (seg) |FVF| REmark
1* | 18204400 | 4326 T.53 50.79 5400 | 321 | peak P
2 18204 409 30.71 T.53 38.24 5400 | 1576 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 65 of 80



GTS

Vertical: 802.11n (HT20) (TX 5745MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

Fie pei Diata #4402 Diaber 2020-10-25 Tirme:
go.o  dBuN/m
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10000 [MHz] ZH500.

Site 966 Chamber Polarization: Vertical Temperature:  26{C)
Limit: FCC_PART15_B_03m_QF Power. DC3V Humidity: 54 %
EUT: Vaxis wireless video systemn Distance: 3m
M/M: Vaxis Atom 500 SDI TX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co., Lid

Transmitter
No. Frmﬂw FE?BHGE {Z‘éﬁﬁ; [dﬂ?m} cdéhnﬂ}lxtm} h}adlg;n Detector | [ | “eg) |PIF| Remark
1* | 18085170 | 4328 7.10 50.38 B400 | 362 | peak P
2 18085170 | 29.96 7.10 37.06 8400 [16.94 | AVG F

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS202010000204F02

Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File :pei Data #450 Diater 2020-10-25 Tirmes
gng  dBuvIm
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RE ] [MAz] ZH5i.
Site 8966 Chamber Polarization: Horizontal Temperature: 2B(C)
Limit: FCC_PART15 B _03m_QP Power. DCEV Humidity: 5%
EUT: Waxis wireless video system Distance: 3m

M/M: Waxis Atom 500 SDI TX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co._ Ltd

Transmitter

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. (MHz) (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (dB) Detector | “(em) | (deg) PIF| Remark
1* | 18102204 | 4267 77 45 84 5400 | 416 | peak P
2 18102 204 30.05 77 3722 R400 | 1678 | AVG P

Vertical: 802.11n (HT20) (TX 5825MHz)

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 67 of 80



GTS

Report No.: GTS202010000204F02

Radiated Emission Measurement

Filz :pei Data #4561 Diabe- 2020-10-25 Time:
an.o  dBuddm
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1 AT [MHAz) ZRG00.
Site 966 Chamber Polarization: Vertical Tempersture:  25{C)
Limit: FCC_PART15_B_03m_QP Power. DCEV Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m

MVM: Waxis Atom 500 SDI TX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co.,Ltd

Transmitter

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dBim) |{dBuV/m)|{dBuvim)| (dB) . {iem) (deg.) FIF | Remark
1* [ 18119238 | 4248 723 4871 400 | 429 | peak P
2 18119238 | 2968 723 3691 F400 | 1709 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 68 of 80



GTS

26.5GHz~ 40GHz

Report No.: GTS202010000204F02

The test trace is same as the ambient noise (the test frequency range: 26.5GHz~40GHz), therefore no data

appear in the report.

Notes:

1. Level = Read Level + Antenna Factor+ Cable loss- Preamp Factor.

2. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.

Spurious Emission in restricted band:
Horizontal: 802.11a (TX 5745MHz)

Radiated Emission Measurement

Fibe ped Data #547 Diate: 2020010026 Tirre:
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S350 000 MHz) G000

Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC ABOVE_1G_PEAK Power. DC5Y Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
WM Vaxis Atom 500 SDI TX
Mode: B802.11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor | Level Limit  [Margin Height | Azimuth
No. {(MHZz) (dBuv) | (dBim) |(dBuv/m)|(dBuvim)| (dB) . {emj (deg.) PIF| Remark
1 5432 164 4475 -3.03 4172 7400 | 3228 | peak P
2% B432164 35.50 -3.03 3247 5400 |[21.53| AVG F

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 69 of 80




GTS

Report No.: GTS202010000204F02

Vertical: 802.11a (TX 5745MHz)

Radiated Emission Measurement

File jpei Data #548 Date: 202011026 Tirme:
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Site 966 Chamber Polarization: Vertical Temperature: B5(C)
Limit: FCC ABOVE_1G_PEAK Power DCHV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

MM Vaxis Atom 500 SDITX
Mode: 802 11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No. | “MHz) | (@Buv) | (dBim) |(dBuvim)|@Buvim)| (@B) |PE | fem) | (degy |FYF| Remark
1 | 5426653 | 4537 | 306 | 4231 | 7400 | 3169 peak P
2 * | 5426653 | 3627 | 306 | 3321 | 5400 |2079| AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 70 of 80



GTS

Report No.: GTS202010000204F02

Horizontal: 802.11a (TX 5825MHz)

Radiated Emission Measurement

File ped Data =504 Diaber 2020010026 Tirme:
qop  dBuY/m
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Site 8966 Chamber Polarization: Horizontal Temperature: 26{C)
Limit: FCC ABOVE 1G-PK Power DCAav Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

NVM: Vaxis Atom 500 SDI TX
Mode: 802.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor Level Limit |Mangin Height | Azimuth
No. {MHz) (dBuV) | {(dB/m) [(dBuV/m)|({dBuv/m)| (dB) Detector | (em) (deg.) PIF| Remark
1 T297.004 36.56 5.04 41.65 T4.00 |32.35| peak P
2% | T297.094 27.36 5.09 3245 400 | 2155 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 71 of 80



GTS

Report No.: GTS202010000204F02

Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

Fie pai Diata #5023 Drabe- 20207 10V26 Tirme:
qop  dBuV/m
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Site 966 Chamber Polarization: Vertical Temperature: 5(C)
Limit: FCC ABOVE 1G-PK Power.  DCSV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

MM Waxis Atom 500 SDITX
Mode: 802.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " iMHz) | (dBuV) | (dBIm) |(dBuVim)|idBuvim)| (dB) | "= | (em) | (ceg) |FYF| Remark
1 | 7300280 | 3690 | 521 | 4211 | 7400 | 31.89 | peak P
2*| 7300280 | 2659 | 521 | 3180 | 5400 |2220| AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 72 of 80



GTS

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File -pei Diata #550 Diabes 202010026 Time:
1000 dBuYm

Report No.: GTS202010000204F02
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC ABOVE_1G_PEAK Power DCHV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

MM Waxis Atom 500 SDI TX
Mode: B802.11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co_, Ltd

Transmitter

Frequency | Reading | Factor Level Limit |Mangin Height | Azimuth
No. | “Mhz) | (dBuV) | (dB/m) |(dBuvim)|idBuvim)| (@B) | P | emy | (aegy |F/F| Remark
1 | 5481764 | 4451 | 287 | 4164 | 7400 |3236 | peak P
2+ | 5481764 | 3487 | 287 | 3200 | 5400 |2200| AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 73 of 80



GTS

Vertical: 802.11n (HT20) (TX 5745MHz)

Report No.: GTS202010000204F02

Radiated Emission Measurement

File -pei Diata #5428 Diate 202001026 Tirne
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Site 966 Chamber Polarization: Verzical Temperature:  28(C})
Limit: FCC ABOVE_1G_PEAK Power  DCS5V Humidity: 54 %
EUT: Vaxis wireless video system Distance; 3m

MM Vaxis Atom 500 SDI TX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmiftter

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | “MHz) | (dBuv) | (dB/m) |(dBuvim)|idBuvim)| (dB) |P= | (em) | (seg) |FYF| REmark
1 | 5300581 | 4421 | -317 | 4104 | 74.00 |32.96 | peak P
2 * | 5300581 | 3453 | -317 | 3136 | 5400 |2264 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 74 of 80



GTS

Report No.: GTS202010000204F02

Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

Fil= :pai Diata #5058 Diate: 2020010026 Time:
g0y dBuddm
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Site 966 Chamber Polarization: Horizontal Temperature: 28(C)
Limit: FCC ABOVE 1G-PK Power. DCS5V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

WUVM: Vaxis Atom 500 SDITX
Mode: B802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Transmitter

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dB/m) |(dBuv/m)|(dBuv/m}| (dB) . {icm) (deg.) PIF | Remark
1 7406.313 37.00 523 4223 7400 (3177 | pesk P
2% T406.313 2718 5.23 324 5400 2159 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 75 of 80




GTS

Vertical: 802.11n (HT20) (TX 5825MHz)

Report No.: GTS202010000204F02

Fie pai Diata #5056

qop  dBuV/m

Radiated Emission Measurement
Diabe: 2020 10726

Tirme

FLL ARIVE 1P,

0

FLL aELYE_1h_AaYih
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Site 966 Chamber Polarization:  Vertical Temperature:  25({C)
Limit: FCC ABOVE 1G-PK Power.  DCSV Humidit: 54 %
EUT: Vaxis wireless video system Distance: 3m
MM Waxis Atorm 500 SDITX
Mode: 802 11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co.,Ltd

Transmitter
No. Frﬁiﬂw FE?BHGLE {Zg?n?; cdﬁ?m} cdémftm} h}iﬁ;n Oetctor | PN | “Gag) |PIF| Remark
1 7400.3M1 3629 522 41.51 T4.00 | 3249 | peak P
2 * | 7400301 2734 522 32.56 MO0 (2144 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

7.8 Frequency stability

Report No.: GTS202010000204F02

Test Requirement:

FCC Partl15 C Section 15.407(g)

Test Method:

ANSI C63.10:2013, FCC Part 2.1055

Limit:

Manufactures of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation
under all conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.4, 2003; tested to 2.1055 for compliance
to FCC Part 15.407(g) requirements.

Test setup:

Temperature Chamber

Spectruimn analyzer EUT

™

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 5.10 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Remark: Set the EUT transmits at un-modulation mode to test frequency stability.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS202010000204F02

Frequencies Stability test result: 5745MHz

Test Conditions Measured Frequency(MHz) 5745
V nor(V) 5745.0047
V max(V) 5745.0055
V min(V) 5745.0064
Max. Deviation Frequency 0.0064
Max. Frequency Error (ppm) 1.11

Frequency Error vs. Temperature:

Test Conditions (<C) Measured Frequency(MHz) 5745
-5 5745.0099
5 5745.0092
15 5745.0054
25 5745.0043
35 5745.0090
45 5745.0072
50 5745.0066
Max. Deviation Frequency 0.0099
Max. Frequency Error (ppm) 1.72
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Frequencies Stability test result: 5825MHz

Test Conditions Measured Frequency(MHz) 5825
V nor(V) 5825.0071
V max(V) 5825.0054
V min(V) 5825.0024
Max. Deviation Frequency 0.0071
Max. Frequency Error (ppm) 1.22

Frequency Error vs. Temperature:

Test Conditions (<C) Measured Frequency(MHz) 5825
-5 5825.0014
5 5825.0033
15 5825.0082
25 5825.0014
35 5825.0067
45 5825.0051
50 5825.0029
Max. Deviation Frequency 0.0082
Max. Frequency Error (ppm) 1.41

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 79 of 80



GTS

Report No.: GTS202010000204F02

8 Test Setup Photo

Reference to the appendix | for details.

9 EUT Constructional Details

Reference to the appendix Il for details.
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